

D-TEX (BEIJING) NONWOVENS CO., LTD.



T& F: 86-10-60211816
www.dtexnonwovens.com

Mobile: 86-13910453889
info@dtexnonwovens.com

6/F, 2 BUILDING, POMEGRANATE CENTER, FENGTAI
100079 BEIJING, CHINA

TESTING REPORT

Date: Aug 21, 2021

| ITEM | woodpulp spunlace | STANDARD | RESULT | VOLUNTARY STANDARDS | |
|---------------------|----------------------------------|-----------|--------|---------------------|-----------------------|
| FUNDAMENTAL STATE | COMPOSITION(%) | Woodpulp | / | 70% | Corporation Standards |
| | | PP | / | 30% | |
| | BASIC WEIGHT(G/M2) | ±6% | 80.4 | FZ / T 64012 | |
| | THICKNESS(MM) | 0.33±10% | 0.36 | | |
| | SPEED OF ABSORBABILITY(S/5CM) | / | 2.16 | | |
| | CAPACITY OF LIQUID_ABSORBABILITY | » 450 | 527 | | |
| | WHITE DEGREE(%) | / | / | | |
| PHYSICAL PARAMETERS | BREAKING STRENGTH(N/5CM) | CD | / | 54.12 | FZ / T 64012 |
| | | MD | / | 72.64 | |
| | BREAKING ELONGATION(%) | CD | / | 120.24 | |
| | | MD | / | 68.07 | |
| ENCLOSED | | | | | |
| TESTER | ANNA | TEST SEAL | RACHEL | | |

D-TEX (BEIJING) NONWOVENS CO., LTD.

